Power Wheels Barbie Lamborghini Parts

Model 78580-9993
Choose View Type

Parts List

# Part Number Part Description Price Cart
1 0801-0431 Battery 6 Volt (unavailable)    
2 0801-0711 Thermal. Fuse (unavailable)    
3 00801-1779Red Super 6 Volt Charger14.59
4 74550-9159 Footboard Assembly (unavailable)    
5 00801-1773Control Switch F/R - w/ white buttons7.84
6 74580-9509 Motor/Gearbox Assembly (unavailable)    
7 78580-9799 Wiring Harness (H Style) (service center only)    
8 78660-2309 Seat (unavailable)    
9 74550-2439 Key Assembly (unavailable)    
10 0801-0228Screw Truss HD 8x7/81.42
11 78660-2739 Steering Wheel (unavailable)    
12 78580-2729 Steering Wheel Plate (unavailable)    
13 0801-0215 Retainer .354 - Black (unavailable)    
14 76804-2729 Windshield (unavailable)    
15 78580-2359 Dash (unavailable)    
16 78580-2079 Mirror Set (unavailable)    
17 0801-0222Screw. PHL.PN HD 6x1/2Back Ordered
18 0801-0308 #8 x 1-1/2 Plascrew (unavailable)    
19 78660-2029 Key Chain (unavailable)    
20 76804-9159 Dash/Headlight Lens Set (unavailable)    
21 78660-2109 Body () (unavailable)    
22 00801-1503PW Emblem9.44
23 0801-0227Retainer Cap Nut .437 (White)1.39
24 74550-2299 Wire Harness Holder (unavailable)    
25 76804-4229 Steering Column (unavailable)    
26 76181-4419 Battery Retainer (unavailable)    
Parts not in Diagram
# Part Number Part Description Price Cart
- 0801-0220 #10 x 1 Screw (unavailable)  
- 0801-0278 Screw 32 x 3/4 (unavailable)  
- 0801-0318# 10 Nylock Lock NutBack Ordered
- 74580-2129 Motor Cover Left (unavailable)  
- 76804-4469 Front Body Support (unavailable)  
- 76822-4409 #10 Washer (unavailable)  
- 78580-0320 Main Decal (unavailable)  
- 78580-6019 Windshield Decal (unavailable)  
- 78580-6029 Headlight Decals (unavailable)  
- 78580-9029 Literature Bag (unavailable)  
- 78660-6049 Mirror Decals (unavailable)  
- H74566 Volt Quick ChargerBack Ordered